
CITY OF SILVERTON
WATER TREATMENT PLANT

FACIL I TY  PLAN
D R A F T S E P T E M B E R  2 0 1 6



DRAFT September 2016 C i t y  o f  S i l v e r t o n   
Wat e r  T r e at m e n t  P l an t   

 

 
 

Page i 215113/r/16-032  F a c i l i t y  P l a n  

 
TABLE OF CONTENTS 

 
 
CHAPTER 1.0 – INTRODUCTION & BASIS OF PLANNING 

1.1 Background ......................................................................................................... 1-1 
1.2 Related Studies ................................................................................................... 1-1 
1.3 Planning Objectives ............................................................................................. 1-1 
[...]
basin.  The bottom of the baffle is approximately 3.5 feet below the normal operating 
water surface and 5.5 feet above the basin floor. 
 
As water exits the pre-sedimentation basin, it enters a 2-foot wide, 3.6-foot tall, 
rectangular concrete channel.  The channel spans roughly 31-feet across two 
parallel sedimentation basins.  Water leaves this channel through four 12-inch 
diameter outlet pipe openings as shown in Exhibit 3.2.  Two outlet pipes extend 
down into each of the two settling basins.  The outlet pipes are cone-shaped and 
narrow down from 12-inch diameter openings at the top end to 6-inch diameter 
openings at the discharge end.  See Exhibit 3.3 for an image of an outlet pipe. 

 



DRAFT September 2016 C i t y  o f  S i l v e r t o n   
Wat e r  T r e a t m e n t  P l a n t   

 

 Page 3-4 215113/r/16-032  F a c i l i t y  P l a n  

 
Exhibit 3.2 – Outlet Pipe Opening in Concrete Channel 

 
Exhibit 3.3 – Outlet Pipe Extending into Sedimentation Basin 

 



DRAFT September 2016 C i t y  o f  S i l v e r t o n   
Wat e r  T r e at m e n t  P l an t   

 

 Page 3-5 215113/r/16-032  F a c i l i t y  P l a n  

The parallel sedimentation basins are each 16.5 feet wide and 70 feet long with a 
gentle slope from entrance to exit.  At normal operating depth, the basin is about 
10.7 deep at the entrance, and 9 feet deep at the exit. 
 
Each sedimentation basin ends with three sharp-crested weir openings which control 
the flow through the sedimentation process.  Each opening is 1-foot high and 4.6-feet 
wide.  The three openings are evenly spaced across a 16.5-foot span.   
 
The recommended weir loading rate is 20,000 gpd/ft of weir.  At the recommended 
weir loading rate, the capacity of the sedimentation process is calculated to be 0.6 
MGD.  Pushing more flow through Plant 1 will likely overload the sedimentation 
process and reduce its effectiveness. To improve the weir loading rate, addition weir 
length could be added by modifying the existing weirs.  Addition of finger weirs is a 
reasonable approach. 
 
Settling Process Evaluation Summary 
 
The recommended detention time through the sedimentation process is 1.5 to 3 
hours.  Given the age of the plant, and difficulties treating water during the winter 
months, a 3 hour detention time is recommended.  This would put the plant capacity 
at 1.2 MGD from the standpoint of sedimentation process limitations. 
 
The sedimentation process should produce water with less than 2 NTU.  A review of 
the plant data shows that the NTU at the end of the sedimentation process is 
generally below 2 NTU but sometimes exceeding this value particularly in the winter 
months.   
 
A more telling picture is a comparison of the raw water turbidity and the settled water 
turbidity.  During the winter months, the settled water turbidity is higher than the 
incoming raw water turbidity.  This is likely due to coagulated solids not being settled 
out and the additional turbidity from the coagulant.  Rainfall on the settling basins 
and other debris and dust from the neighboring areas could also be adding to the 
turbidity.  Chart 3.1 illustrates the turbidity values in Plant 1 during the winter of 2009.  
The plant has not been operated during winter months in recent years, so newer 
data is not available. 



DRAFT September 2016 C i t y  o f  S i l v e r t o n   
Wat e r  T r e at m e n t  P l an t   

 

 Page 3-6 215113/r/16-032  F a c i l i t y  P l a n  

 
Chart 3.1 – Plant 1 NTU at the End of the Settling Process 2009 vs Raw Water NTU 

 
The high turbidity in the settled water could also be, in part, a result of inefficiencies 
in the flocculation step.   
 
There are ways to improve upon the sedimentation step to make it more effective 
and consistent.  The inlet to the pre-sedimentation basin could be improved with 
additional openings to allow for a more even distribution of flow from flocculation to 
sedimentation.  The same improvement should be made in the transition from pre-
sedimentation to sedimentation. 
 
Given the slightly shallow depths of the basins, a sudden change in water 
temperatures as small as 1°F can change the flow dynamics in the basin and lead to 
short-circuiting.  The residence times through the basins are already on the lower 
end, so short-circuiting can make the problem worse and overload the filters. 
 
Plant 1 is generally inoperable during winter months because of high turbidity 
concerns in the plant effluent.  However, Plant 2 continues to operate during the 
winter.  In comparing the two plants, it is important to note differences in the 
processes.  The same coagulant is used on the same raw water, in both plants.  The 
filters are also comprised of the same media with the same depth.  The mixing and 
settling steps are the only substantial differences between the two plants.  So, if the 
mixing and settling can be improved then it is probable that the winter performance 
of Plant 1 will improve. 
 
While cold weather can play a factor, alkalinity and pH of the raw water is considered 
to be a far more significant factor in the overall effectiveness of the treatment 
process.  Jar testing is recommended for testing the effects of pH adjustment and to 

0.00

0.50

1.00

1.50

2.00

2.50

3.00

3.50

4.00

4.50

Settled vs Raw Turbidity Plant 1

P1 Settled NTU 2009 Raw NTU 2009



DRAFT September 2016 C i t y  o f  S i l v e r t o n   
Wat e r  T r e at m e n t  P l an t   

 

 Page 3-7 215113/r/16-032  F a c i l i t y  P l a n  

determine the optimal pH adjustment and coagulation dose under various 
temperature and raw water scenarios.   
 

3.1.4 Treatment Process Step 4: Filtration 
 

The next step in the treatment process at Plant 1 is filtration.  There are two filter 
beds operating in parallel, one at the end of each of the parallel sedimentation 
basins. 
 
After passing over the weir from the sedimentation basin, water enters a 2-foot wide, 
3-foot high, 16.5 foot long trough running along the edge of the filter basin.  There 
are two u-shaped openings in the trough spaced 6-feet apart along the filter basin 
wall.  The openings are 2.16-feet wide and water passes through these openings to 
enter the filter basin. 
 
A more even flow distribution of water entering the filter basin could potentially 
improve filter performance.  This could be achieved with relatively minor 
modifications to the filter inlet. 
 
Each filter’s surface area measures 264 square feet (16 feet by 16.5 feet).  They are 
2.5-feet in depth and consist of 18-inches of anthracite, followed by 12-inches of filter 
sand.  Below the filters is a Leopold underdrain system with an integrated cap 
installed in 2000. 
 
The recommended maximum loading rate for this type of filter is 5 to 6 gpm/sqft.  
This would put the plant’s upper capacity at 3.8 to 4.5 MGD, respectively. 
 
There are no reported problems with filter performance or recovery following a 
backwash cycle.  However, turbidity profiling of the backwash effluent against 
minutes of backwashing could help determine backwash effectiveness. 
 
Plants 1 and 2 use roughly 6-10% of the daily volume produced for backwashing.  If 
the City would like to reduce this water usage, backwash recapture or the addition of 
air scour to the backwash regime could significantly reduce the amount of water 
wasted during backwash.  Additionally, the City could program backwashing to be 
triggered based on a specified pressure differential rather than a timer.   

 
3.1.5 Treatment Process Step 5: Disinfection 
 

Following filtration, the water is disinfected with 0.8% sodium hypochlorite which is 
generated onsite.  Plant 1 has the ability to add disinfectant before filtered water 
enters the 0.026 MG clearwell located under the Plant 1 building.  However, under 
normal operations, Plant 1 water is not disinfected until it is mixed with Plant 2 water.  
This mixing of Plant 1 and Plant 2 water occurs in a 24-inch diameter filtered effluent 
pipeline common to both Plant 1 and Plant 2.  From that mixing point, water enters 
the parallel onsite storage reservoirs where the free chlorine carried in Plant 2 water 
is allowed to react with the filtered water from both plants.   
 
Because the disinfection process is combined, the CT evaluation was performed for 
both plants using both onsite storage reservoirs.  This information is provided later in 
this chapter with the Plant 2 evaluation. 

 



DRAFT September 2016 C i t y  o f  S i l v e r t o n   
Wat e r  T r e at m e n t  P l an t   

 

 Page 3-8 215113/r/16-032  F a c i l i t y  P l a n  

3.2 TREATMENT PLANT 2 PROCESS EVALUATION 
 
Treatment Plant 1 was constructed in 1982, and consists of the following processes:  
coagulation, clarification with settling tubes, filtration, and disinfection.  This section 
evaluates the performance of each process. 
 
3.2.1 Treatment Plant Process Step 1: Clarification 
 

The processes of coagulation, flocculation, and sedimentation occur in a single unit 
called a contact clarifier in Plant 2.  Raw water enters a contact clarifier through a 
single 20-inch diameter raw water supply line.  The supply line has a branch off to 
the filters before entering the clarifier to accommodate bypassing the clarifier. 
 
The manufacturer’s diagram of the clarifier (WesTech) is shown in Exhibit 3.4.  The 
unit was originally installed in 1982 and was rated by the manufacturer for a capacity 
of 3.8 MGD. 

 

 
Exhibit 3.4 – Plant 2 Contact Clarifier Diagram (Westech CONTRAFLO) 

 
Based on a review of the construction drawings of the clarifier, it appears that the 
flash mixing step uses inline mechanical mixing.  Coagulant (liquid alum) is pumped 
into the incoming raw water line just before it discharges to the draft 
tube/recirculation drum (shown in green in Exhibit 3.4).  The primary mixing function 
appears to be hydraulic and mechanical mixing.  While these methods are not 
considered to be as effective as pumped diffusion, they are likely more effective than 
the piped diffusion employed at Plant 1. 
 
The coagulated water is flocculated by the intermediate speed mixer (shown in red) 
in the draft tube.  The flocculated water is then pumped into the reaction well (conical 
section shown in blue) for slow mixing and continued flocculation.   



DRAFT September 2016 C i t y  o f  S i l v e r t o n   
Wat e r  T r e at m e n t  P l an t   

 

 Page 3-9 215113/r/16-032  F a c i l i t y  P l a n  

Caustic (NaOH) is sometimes added to the clarifier influent if the raw water alkalinity 
is below 5 mg/L.  This management of pH will improve the flocculation step in the 
clarifier. 
 
As water flows down and out of the reaction well into the clarifier space, high-rate 
plastic tube settlers aid in the final clarification step.  As water rises upward through 
tube settlers, the flocculated solids settle out as illustrated in Exhibit 3.5.   
 
Typical design depth for upflow clarifiers is 9-16 feet.  The clarifier in Plant 2 
operates with approximately 12.5 feet of depth. 
 
The generally recommended detention time through the clarifier with a high rate 
settler is 5-20 minutes.   
 
The surface loading for high rate tube settlers is generally recommended to be 2 to 
2.5 gpm/ft2.  

 

 
Exhibit 3.5 – Settling Tubes Illustration 

 
The clarified water is collected in a launder system on the clarified water surface 
above the tube settlers.  The launder system is comprised of 9 arms centrally 
connected and spaced at equal angles within the clarifier interior.  Each arm is lined 
with small circular openings along both sides with a trough in the center.  The trough 
carries water to a central collection point where it ultimately flows into a single 20-
inch diameter filter inlet pipe.  Exhibit 3.6 is a photograph taken at Plant 2 showing 
both the tube settlers below the water surface and the launder system for collecting 
clarified water.   

 
 



DRAFT September 2016 C i t y  o f  S i l v e r t o n   
Wat e r  T r e a t m e n t  P l a n t   

 

 Page 3-10 215113/r/16-032  F a c i l i t y  P l a n  

 
Exhibit 3.6 – Plant 2 Settling Tubes and Launder System (Silverton, Oregon) 

 
There are no apparent bottlenecks or issues of concern with the clarifier unit.  
However, similar to Plant 1, the settled turbidity from this clarifier unit is generally 
below 2 NTU with some peak events during winter months.   
 
A review of the data shows a similar trend in the Plant 2 clarification process as what 
is observed in Plant 1 settling process. The settled NTU is often higher than the raw 
water NTU during the winter months.  This is an indication of an incomplete 
clarification process during the winter months.  Summer months generally show 
settled NTU values lower than raw NTU values.  Data from the winter of 2009 is 
shown in Chart 3.2. 

 



DRAFT September 2016 C i t y  o f  S i l v e r t o n   
Wat e r  T r e at m e n t  P l an t   

 

 Page 3-11 215113/r/16-032  F a c i l i t y  P l a n  

 
Chart 3.2 – Plant 2 Settled Turbidity, 2009 (Silverton, Oregon) 

 
What the turbidity data cannot show, is the conditioning of the solids.  Without 
particle count data, it is not feasible to determine if the solids are large filterable floc 
or smaller floc and sediment that will foul the filter or possibly pass through the filter. 
However, based on the more consistent filter performance in Plant 2, it is probable 
that the clarification process is more effective in Plant 2 than it is in Plant 1.   

 
3.2.2 Treatment Plant Process Step 2: Filtration 
 

Settled water exits the clarifier through a 20-inch diameter pipe which leads to the 
filter building.  The clarifier effluent pipe discharges to a 2-foot tall, 3-foot wide, open-
top metal flume.  The flume is located directly beneath a grated walkway between 
the two filter bays in the filter building.  Each filter bay consists of two filters.  Each 
filter is fed by a single 16-inch diameter pipe extending from the central flume.   
Inside the filter wall, there is an entrance baffle roughly 6-inches from the discharge 
end of the 16-inch pipe. The baffle is roughly 4-feet in length centered on the 16-inch 
diameter opening.  The top of the baffle is about 4 to 5 inches higher than the top of 
the 16-inch filter inlet pipe. Exhibit 3.7 is a photograph of the baffle and inlet pipe to 
the plant filter. 

0.00

2.00

4.00

6.00

8.00

10.00

12.00

14.00

16.00

18.00

Settled vs Raw Turbidity Plant 2

Settled NTU P2 Raw NTU 2009



DRAFT September 2016 C i t y  o f  S i l v e r t o n   
Wat e r  T r e at m e n t  P l an t   

 

 Page 3-12 215113/r/16-032  F a c i l i t y  P l a n  

 
Exhibit 3.7 – Plant 2 Filter Inlet Line and Entrance Baffle 

 
Plant 2 filters are a General Filter Company package plant.  The filter bed is 30 
inches deep with dual media followed by 26-inches of supporting gravel.  The dual 
media filters consist of 18-inches of anthracite followed by 12-inches of filter sand.   
 
The filter area is reported as 137 square feet per filter for a total of 548 square feet 
across four filters.  The manufacturer’s design filter loading rate is 4.82 gpm/sqft.  
Typical filter rates range from 5 to 6 gpm/sqft for this type of filter. 
 
The filters are backwashed using surface wash over a fluidized bed.  Backwash 
water comes from the high service booster pump station which is located 
downstream of the onsite storage reservoirs. 
 
There are no reported or apparent concerns or bottlenecks with the filtration process 
in Plant 2. 

 
3.2.3 Treatment Plant Process Step 3: Disinfection 
 

The filter underdrains collect the filtered water into a single 18-inch diameter finished 
water pipeline.  A 0.8% solution of sodium hypochlorite, which is generated onsite, is 
injected into this filter effluent line.  Plug flow mixing occurs in the 18-inch diameter 
pipe for an estimated length of 116 feet.  The 18-inch diameter line connects to a 24-
inch diameter pipe and flows for an additional 45-55 feet before emptying into the 